

TEST REPORT

REPORT NUMBER : TURT150073033
APPLICANT NAME Ceren Kağıt ve Kırtasiye A.Ş.
ADDRESS İOSB Ziya Gökalp Mh.Eski Turgut Özal Cd. Haseyad İş Mrkz. Başakşehir/İstanbul
Fax No:0212 659 02 20
Attention : Figen Toprak (figen@cerenkirtasiye.com.tr)
BUYER NOT GIVEN
SAMPLE DESCRIPTION : One sample of Play-Doh transparent glue stick
DATE IN : 05 May, 2015 (13:59)
DATE OUT : 08 May, 2015
COUNTRY OF ORIGIN : CHINA
MODEL NO : PLAY-YP004
NOTE: Safety of toys part 1:Mechanical and Physical properties test only section 5 was performed by the request of the applicant.

Melihat

Sinan

Melihat YILDIRIM
COORDINATOR

Sinan ÖNCEL / Customer Care Manager
Özlem CAVUMİRZA / Textile Laboratory Manager



Intertek Test Hizmetleri A.S.
Merkez Mahallesi Sanayi Cad. No 23 Altındag Plaza Yenibosna-34197 /İSTANBUL
Phone : +90 212 496 46 46 Fax: +90 212 452 80 55
e-mail : intertekcg.turkiye@intertek.com
<http://www.intertek-turkey.com>



150073033

Test Method	Result	Requirements
TEST		Sample
SAFETY OF TOYS-PART 1:MECHANICAL AND PHYSICAL PROPERTIES		P (Only Clause 5)

P = MEETS BUYER' S REQUIREMENT / F = DOES NOT MEET BUYER' S REQUIREMENT / NR = NO REQUIREMENT / SC=STILL CONTINUES / X=NOT PERFORMED / NA = NOT APPLICABLE/ LS : LACK OF SAMPLE

"This report (including any enclosures and attachments) are prepared for the exclusive use of the Customer(s) named in the report and solely for the purpose for which it is provided and on the basis of instructions and information and/or materials supplied by Intertek's Customer. The test results relate only to the specific items tested and are not intended to be a recommendation for any particular course of action. Customer is responsible for acting as it sees fit on the basis of such results. Unless Intertek provide express prior written consent, no part of this report should be reproduced, distributed or communicated to any third party. Intertek do not accept any liability if this report is used for an alternative purpose from which it is intended, nor do Intertek owe any duty of care to any third party in respect of this report. Except where explicitly agreed in writing, all work and services performed is governed by Intertek Standard Terms and Conditions of Service which is available on request or can be obtained at <http://www.intertek.com/terms>."

The test results relate only to the items tested. The whole and/or the part of this test report shall not be reproduced and shall not be shared with third parties, nor to be used for PR activities without the written permission of INTERTEK Test Hizmetleri A.S.

The reported uncertainty is based on a standard uncertainty multiplied by a coverage factor k=2, providing a level of confidence of approximately 95%. The uncertainty evaluation has been carried out in accordance with ISO/IEC 17025 and TÜRKAK accreditation requirements. Unless otherwise is specified, all Pass or Fail results are given without uncertainty considered. When uncertainty is taken into account, the result may be borderline. Borderline results need to be re-tested to determine their disposition up to customer's decision. Opinions and interpretations expressed herein are outside the scope of TÜRKAK accreditation. Tests marked (*) in this test report are not included in the TÜRKAK accreditation schedule for this laboratory.



Intertek Test Hizmetleri A.S.

Merkez Mahallesi Sanayi Cad. No.23 Altindag Plaza Yenibosna-34197 /ISTANBUL

Phone : +90 212 496 46 46 Fax: +90 212 452 80 55

e-mail : intertek@turkiye.intertek.com

<http://www.intertek-turkey.com>

Test Method	Result	Requirements
-------------	--------	--------------

This report details the clauses appropriate to this item. Those clauses not referred to were considered not applicable.

Specification: BS EN 71 - 1 : 2014- Safety of Toys - Specification for Mechanical and Physical Properties

The item was labelled "+3."
The item was tested for children aged over 10 months.
The item was packaging in a cardboard box which was considered to be disposable.

SECTION	TEST	RESULTS
5.1	General Requirements	
	a) Toys and removable components	Pass
	b) Use and abuse test and springs	Pass
5.10	Small Balls	Pass



Test Method	Result	Requirements
-------------	--------	--------------



END OF TEST REPORT



Intertek Test Hizmetleri A.S.

Merkez Mahallesi Sanayi Cad. No.23 Altindag Plaza Yenibosna-34197 /İSTANBUL

Phone : +90 212 496 46 46 Fax: +90 212 452 80 55

e-mail : intertekg.turkiye@intertek.com

<http://www.intertek-turkey.com>